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SPORTON LAB. FCC RF TeSt Report Report No. : FG551215

Software Version: 23.06.1602

FR1 N48 MIMO-ANT2

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

48 30 20 641666  3624.99 nggf("\" 51@0 00055  PASS NV

48 30 20 641666  3624.99 CFSSEEM 51@0 00056  PASS LV

48 30 20 641666  3624.99 CF(SS;?M 51@0 00040  PASS HV

48 30 20 641666  3624.99 CFSSEEM 51@0 00000  PASS -30°C

48 30 20 641666  3624.99 C'ZSEEM 51@0 00048  PASS -20°C

48 30 20 641666  3624.99 CF(SS;?M 51@0 00044  PASS -10°C

48 30 20 641666  3624.99 C'ZSEEM 51@0 00012  PASS 0°C

48 30 20 641666  3624.99 CF(SS;?M 51@0 00043  PASS 10°C

48 30 20 641666  3624.99 C'ZSEEM 51@0 00016  PASS 20°C

48 30 20 641666  3624.99 CF(;SEEM 51@0  0.0006  PASS 30°C

48 30 20 641666  3624.99 CFSSQEM 51@0 00049  PASS 40°C

48 30 20 641666  3624.99 nggﬁ"\" 51@0 00061  PASS 50°C
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SPORTON LAB. FCC RF TeSt Report Report No. : FG551215

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
48 30 20 641666 3624.99 CP-OFDM 51@0 18.187 19.32
QPSK

CP-OFDM

48 30 20 641666 3624.99 16 QAM 51@0 18.198 19.2
CP-OFDM

48 30 20 641666 3624.99 64 QAM 51@0 18.231 19.01
CP-OFDM

48 30 20 641666 3624.99 256 QAM 51@0 18.187 19.01

48 30 40 641666  3624.99 CF(’?'S;?M 106@0 37.722 39.14
CP-OFDM

48 30 40 641666 3624.99 16 QAM 106@0 37.78 39.54
CP-OFDM

48 30 40 641666 3624.99 64 QAM 106@0 37.715 39.09
CP-OFDM

48 30 40 641666 3624.99 256 OAM 106@0 37.91 39.18
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SPORTON LAB. FCC RF TeSt Report Report No. : FG551215

Adjacent Channel Leakage Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Lower Upper Result Verdict
Band (kHz) (MHz) (MHz) Margin Margin
48 30 20 637334  3560.01 nggEM 1@0  -10.92  -2355 gfssh PASS
48 30 20 637334  3560.01 Cfé%FA'iAM 1@0 107 -23.28 gfgr?h PASS
48 30 20 637334  3560.01 C%'g'SZEM 1@50  -2369  -13.3 gfgr?h PASS
48 30 20 637334  3560.01 Cfé%';',jw'\" 1@50  -2321  -12.76 gfssh PASS
48 30 20 637334  3560.01 C%‘S'S:EM 51@0  -8.84 -85 gfzsh PASS
48 30 20 637334  3560.01 Cfé%i'iﬂ'\" 5100  -86L 913 %% PASS
48 30 20 641666  3624.99 CF(SSSFEM 1@0 1080 2039 S PASS
48 30 20 641666  3624.99 CE%FAIIDVIM 1@0  -11.05  -20.77 gfzsh PASS
48 30 20 641666  3624.99 C%‘S'S:EM 1@50  -2041  -12.27 gfzsh PASS
48 30 20 641666  3624.99 Cfé%i'iﬂ'\" 1@50 2068 1259  °°%  PASS
48 30 20 641666  3624.99 CF(SSSFEM 51@0 1041 1083 %% PASS
48 30 20 641666  3624.99 CE%ZDMM 51@0  -10.19  -10.65 gf:gh PASS
48 30 20 646000  3690.0 C%‘S'S:EM 1@0  -10.73  -19.33 gf:gh PASS
48 30 20 646000  3690.0 Cfé%i'iﬂ“" 1@0 1027 1902 S PASS
48 30 20 646000  3690.0 CF(SSSFEM 1@50 2066 124 °°% PASS
48 30 20 646000  3690.0 CE%ZDMM 1@50  -2049  -12.74 gf:gh PASS
48 30 20 646000  3690.0 C%‘S'S:EM 51@0  -12.47  -12.69 gf:gh PASS
48 30 20 646000  3690.0 Cl'jé%';[;ﬂ“" 5100 1253 1250  °°%  PASS
48 30 40 638000  3570.0 C'ZSSFEM 100 1317 1817  2S% PASS
48 30 40 638000  3570.0 Cfé%FAE,:AM 1@0  -1418  -18.46 gfssh PASS
48 30 40 638000  3570.0 C%‘S'S:EM 1@105  -183  -14.51 gfssh PASS
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«aranas. FCC RF Test Report Report No. : FG551215
48 30 40 638000  3570.0 Cfé%';',jvl'\" 1@105  -1817  -14.67 gfssh PASS
48 30 40 638000  3570.0 nggEM 106@0  -9.87 -8.92 gfssh PASS
48 30 40 638000  3570.0 Cfé%FA'iAM 106@0  -9.62 -9.03 gfgr?h PASS
48 30 40 641666  3624.99 C%'g'SZEM 1@0  -13.92  -16.87 gfgr?h PASS
48 30 40 641666  3624.99 Cfé%';',jvl'\" 1@0 -13.2 174 gfssh PASS
48 30 40 641666  3624.99 nggEM 1@105 -1874  -1451 gfssh PASS
48 30 40 641666  3624.99 Cfé%i'iﬂ'\" 10105 -1888 1436 oo PASS
48 30 40 641666  3624.99 CF(SSSFEM 106@0 1133 -1L16 S5 PASS
48 30 40 641666  3624.99 lel.DG-(()}FAIIDVIM 106@0  -112  -11.16 gfzsh PASS
48 30 40 645332  3679.98 C%‘S'S:EM 1@0  -13.84  -16.86 gfzsh PASS
48 30 40 645332  3679.98 Cfé%i'iﬂ'\" 1@0 1260 162 S PASS
48 30 40 645332  3679.98 CF(SSSFEM 10105 1833 1457 o PASS
48 30 40 645332  3679.98 Cfé%';?\AM 1@105  -1807  -14.55 gf:gh PASS
48 30 40 645332  3679.98 C%‘S'S:EM 106@0 1125  -11.37 gf:gh PASS
48 30 40 645332  3679.98 Cfé%i'iﬂ“" 106@0 112 1127 %% PASS
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SPORTON LAB. FCC RF TeSt Report Report No. : FG551215

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
CP-OFDM
48 30 20 637334 3560.01 0PSK 1@0 see graph
48 30 20 637334 3560.01 CP-OFDM 1@0 see graph PASS
QPSK
48 30 20 637334 3560.01 CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
48 30 20 637334 3560.01 16 QAM 1@0 see graph
CP-OFDM
48 30 20 637334 3560.01 16 QAM 1@0 see graph PASS
CP-OFDM
48 30 20 637334 3560.01 16 QAM 1@0 see graph PASS
CP-OFDM
48 30 20 641666 3624.99 QPSK 1@0 see graph
48 30 20 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 641666 362499  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 20 641666 3624.99 16 QAM 1@0 see graph
CP-OFDM
48 30 20 641666 3624.99 16 QAM 1@0 see graph PASS
CP-OFDM
48 30 20 641666 3624.99 16 QAM 1@0 see graph PASS
CP-OFDM
48 30 20 646000 3690.0 QPSK 1@0 see graph
48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
48 30 20 646000 36000  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
48 30 20 646000 3690.0 16 QAM 1@0 see graph
CP-OFDM
48 30 20 646000 3690.0 16 QAM 1@0 see graph PASS
CP-OFDM
48 30 20 646000 3690.0 16 QAM 1@0 see graph PASS
CP-OFDM
48 30 40 638000 3570.0 QPSK 1@0 see graph
48 30 40 638000 3570.0 CP-OFDM 1@0 see graph PASS
QPSK
48 30 40 638000 3570.0 CP-OFDM 1@0 see graph PASS
QPSK
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48 30 40 638000 3570.0 C]'_Dé %’I_:_\',D\AM 1@0 see graph
48 30 40 638000 3570.0 01'36' %i?wM 1@0 seegraph  PASS
48 30 40 638000 700 %’;?WM 1@0 seegraph  PASS
48 30 40 641666  3624.99 CF(’Q‘S;?M 1@0 see graph
48 30 40 641666 3624.99 C%'SEEM 1@0 seegraph  PASS
48 30 40 641666 3624.99 C%'SEEM 1@0 seegraph  PASS
48 30 40 641666  3624.99 C1P6' %’Z?MM 1@0 see graph
48 30 40 641666  3624.99 C1P6' %’Z%M 1@0 seegraph  PASS
48 30 40 641666 3624.99 Clpﬁ' %’Z?AM 1@0 seegraph  PASS
48 30 40 645332  3679.98 C%‘SEEM 1@0 see graph
48 30 40 645332  3679.98 CF(SS;? M 1@0 seegraph  PASS
48 30 40 645332  3679.98 CF(SS;? M 1@0 seegraph  PASS
48 30 40 645332 367998 O %’Z?AM 1@0 see graph
48 30 40 645332 367998 O %’Z?AM 1@0 seegraph  PASS
48 30 40 645332  3679.98 clps- %'Z',D\AM 1@0 seegraph  PASS
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SPORTON LAB.

N48(20M)_CP- N48(20M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
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N48(20M)_CP- N48(20M)_CP-
OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH
e
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RT - . . N g 5 - S

$1op 37.000 GHz]
Swesp 20.3 ms (40001 pts)

Function

N48(20M)_CP- N48(20M)_CP-
OFDM_16QAM_Edge 1RB_Left Mid CH OFDM_16QAM_Edge 1RB_Left_Mid_CH
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N48(20M)_CP- N48(20M)_CP-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

[Specirum Araiyzer 1

[Swegt SA
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RT s Cowlog O . N =

#hdten 1063 i Type: Power (RMS]
o T
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¥ Function
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N48(20M)_CP- N48(20M)_CP-
OFDM_16QAM_Edge 1RB_Left High CH OFDM_16QAM_Edge 1RB_Left_High CH
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SPORTON LAB.

N48(40M)_CP- N48(40M)_CP-
OFDM_QPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH
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